

Magnet test report

QR/QM-12

A/0

Order No.	RM251128105159		Batch No	/		Magnetization or demagnetization	
Performance	N35		Size	L50*25*4		Coating	NCN
Quantity	200		Sampling method	spot check		Sampling amount	20
content project	①	②	③	④	⑤	Central magnetic field	
	50	25	4				
standard	±0.05	±0.05	±0.05			N	S
unit	mm	mm	mm			Gs	
1	49.99	25.01	3.96			1190	1180
2	50.03	24.97	4.01			1230	1250
3	50.01	25.02	3.99			1120	1030
4	49.98	24.96	4.02			1170	1110
5	50.04	25.00	3.97			1100	1000
6	50.00	24.99	4.00			1210	1220
7	50.02	24.98	3.98			1150	1080
8	49.99	25.01	3.96			1130	1050
9	50.01	24.96	4.02			1180	1150
10	50.03	25.02	3.99			1200	1200
11	49.98	24.97	4.01			1110	1020
12	50.00	24.99	3.97			1160	1190
13	50.04	25.00	4.00			1140	1070
14	50.01	24.98	4.01			1170	1130
15	49.98	25.01	3.97			1190	1230
16	50.04	24.96	4.02			1210	1110
17	50.02	24.97	3.96			1180	1180
18	49.99	25.02	3.99			1130	1130
19	50.03	24.99	4.00			1200	1200
20	50.00	25.00	3.98			1150	1150
Max	50.04	25.02	4.02			1230	1250
Min	49.98	24.96	3.96			1100	1000
Avg	50.01	24.99	3.99			1166	1134
judgement result	OK	OK	OK			OK	OK
Test Conclusion	pass						

Inspector:程永生

Audit staff: 程邈

Date:2026-1-9

